MV-STAT2 MV-STAT3 WARNING WARNING WARNING PLASMA MOUNT INSTALLATION AND OPERATION INSTRUCTIONS WARNING STATEMENTS

Save this PDF as:
 WORD  PNG  TXT  JPG

Tamaño: px
Comenzar la demostración a partir de la página:

Download "MV-STAT2 MV-STAT3 WARNING WARNING WARNING PLASMA MOUNT INSTALLATION AND OPERATION INSTRUCTIONS WARNING STATEMENTS"

Transcripción

1 Installation finale Pour attacher chaque corbeau à l'écran, alignez les trous sur chaque corbeau avec les intercalaires filetés au panneau en arrière de l'écran. Ensuite, inserez les vis à travers les corbeaux et tournez-les dans le sens des aiguilles d'une montre jusqu'à ce qu'ils soient inséres complètement. 1. Serrez les crochets avec un tournevis Phillips. (Il faut que deux personnes fassent cet étape.) 2. Pour compléter l'installation, mettez soigneusement les crochets de télévision sur les barres transversales supérieures et inférieures. 3. Assurez-vous que le bar à sécurité n'est pas en place pendant l'installation de l'écran sur le support. MV-STAT2 MV-STAT3 PLASMA MOUNT INSTALLATION AND OPERATION INSTRUCTIONS WARNING STATEMENTS WARNING The wall structure must be capable of supporting at least a maximum weight of 180lbs (81.6kgs) for televisions and 123lbs (56kgs) televisions. If not, the wall must be reinforced. Proper installation procedure by a qualified service technician, as outlined in the installation instructions, must be adhered to. Failure to do so could result in serious personal injury, or even death. Pour plus de sécurité, on peut installer un bar de sécurité qui est inclut avec votre support. Le bar de sécurité pourrait être inséré de chaque côté du support. Le bar devrait traverser entre la section inférieure des deux corbeaux de télévision. On peut attacher un cadenas (pas inclus) au bout du bar de sécurité pour prévenir vol de votre écran plat du support. WARNING WARNING Safety measures must be practiced at all times during the installation of this product. Use proper safety gear and tools for the installation procedure to prevent personal injury. Prior to the installation of this product, the installation instructions should be read and completely understood. The installation instructions must be read to prevent personal injury and property damage. Keep these installation instructions in an easily accessible location for future reference. A secure structure must support the weight or load of the display, When mounting to a wall that contains wooden studs, dead center of the wooden stud must be confirmed prior to installation. Do not install on a structure that is prone to vibration, movement or chance of impact. Failure to do so could result in damage to the display and/or damage to the mounting surface. Do not install near heater, fireplace, direct sunlight, air conditioning or any other source of direct heat energy. Failure to do so may result in damage to the display and could increase the risk of fire. At least two qualified people should perform the installation procedure. Injury and/or damage can result from dropping or mishandling the display. Recommended mounting surfaces: wooden studs and solid-flat concrete. If the mount is to be installed on any surface other than wooden studs, use suitable hardware (which is commercially available).

2 HARDWARE KIT (x4) M4x12 Bolt (x4) M4x30 Bolt (x4) M4 Lock Washer (x4) M5x12 Bolt (x4) M5x30 Bolt (x4) M5 Lock Washer (x4) M6x12 Bolt (x4) M6x35 Bolt (x4) M6 Lock Washer (x4) M8x16 Bolt (x4) M8x40 Bolt (x4) M8 Lock Washer (x4) M4/M5 Spacer (x4) M6/M8 Spacer (x4) M4/M5 Washer (x4) M6 Washer (x6) Bubble Level System (x6) 3 Lag Bolt (x6) Washer (x6) M12x60 Concrete Anchors TOOLS NEEDED Phillips head screw driver Stud finder for drywall installation 5/16 socket and wrench Electric drill and 5/16 (8mm) masonry bit for concrete/brick installation Note: You need to put the bubble level system on the pipe when you install the wall plate and take it away after you finish installation. WOOD STUD INSTALLATION For secure wood stud mounting, the wall plate must be mounted to two studs at least 12 apart. 1. Use a high-quality electronic stud finder (commercially available) to locate two adjacent studs and mark their locations with a pencil. 2. With the help of an assistant and Lag bolt & washer using the bubble level to ensure the wall plate is level, position the wall plate against the wall in the desired mounting location. 3. Mark the right, upper and lower and the left (upper and lower), positions of the small horizontal slots that are in alignment with the studs. 4. You should mark four positions total. Bubble level 5. Next, pre-drill a 5/16 hole in the wall stud at each marked location. 6. With the help of an assistant, position the wall plate against the wall and line up the mounting slots with drilled holes. 7. For each location, insert a lag bolt and washer into the wall. 8. Serrez le boulon avec une clé ouvert et tournez-le dans le sens des aiguilles d'une montre jusqu'à ce qu'il soit serré. Avertissement: Ne pas trop serrer les verrous pour éviter le dommage inutile au mur. Evitez le torque immodéré. Avertissement: Ne pas déverrouiller la plaque murale jusqu'à ce qu'elle soit montée correctement et fermé au mur. Installation de béton/brique 1. Mettez la plaque murale à la position correcte sur le mur et utilisez le niveau de bulle pour garder le support au niveau. 2. Marquez quatre trous qui assureront le support et mettez la plaque murale de côté. 3. Ensuite, percez des trous avec une perceuse et un bit de maçonnerie de 5/16 po. 4. Insérez un soutien de béton dans chaque trou. 5. Si c'est necessaire, on peut utiliser un marteau pour tarauder lègrement chaque soutien en place pour que tous les soutiens soient alignés avec le mur. 6. Une fois que les ancres soient en place, mettez la plaque murale à la position correcte. 7. Attachez l'écrou à la flèche fileté qui dépasse du mur. 8. Ne pas serrer les écrous jusqu'à ce qu'ils soient en place. Installation de corbeau de montage 1. Pour assurer la meilleure installation, cette trousse inclut des vis de diamètres et de longueurs différents. 2. Mettez votre écran à l'invers sur une surface douce et flate et trouvez les pointes filetées de montage qui sont au revers de l'écran. 3. Pour déterminer le vis qui est la longueur correcte, inserez soigneusement la paille et marquez la profondeur de la pointe de montage. 4. Si l'écran a un revers incurve ou un pointe de montage qui est en retrait, il faut utiliser une intercalaire. N.B.: Choississez l'intercalaire qui a une profondeur la plus proche à celle de décrochement pour garder le corbeau aussi proche que possible à l'écran. 5. Mettez l'entretoise entre le corbeau de montage et l'écran. 6. Si on utilise une vis plus petite (M4, M5 ou M6), utilisez une rondelle avec chaque vis pour plus de stabilité.

3 HARDWARE KIT quatre boulons de M4 x 12 quatre boulons de M4 x 30 quatre rondelles freins de M4 quatre boulons de M5 x 12 quatre boulons de M5 x 30 quatre rondelles freins de M5 quatre boulons de M6 x 12 quatre boulons de M6 x 35 quatre rondelles freins de M Système de niveau de bulle Boulon de 3 po Une rondelle Outils nécessaires: Tournevis Phillips Détecteur de montants pour cloison sèche Douille et clé de 5/16 po Perceuse électronique et 8 mm masonry bit for concrete/brick installation N.B.: Il faut mettre le système de niveau de bulle sur le tuyau pendant l'installation de la plaque murale et l'enlever après l'installation. Installation de montant en bois Pour le montage solide à montant en mois secure wood stud mounting, il faut installer la plaque murale à deux solives qui sont au moins 12 po à l'écart. 1. Utilisez un détecteur de montants à haute qualité trouver deux montants adjacents et marquez leurs positions avec un crayon. 2. À l'aide d'un adjoint, utilisez un niveau de bulle pour assurer que la plaque murale est à niveau. Positionnez la plaque contre le mur à la position de montage de votre choix. 3. Marquez les positions supérieures et inférieures (à gauche et à droit) de petites fentes horizontales qui sont alignée avec les montants. 4. Marquez quatre positions en total. 5. Ensuite, percez un trou de 5/16 po dans le montant mural à toutes les positions marquées. quatre boulons de M8 x 16 quatre boulons de M8 x 40 quatre rondelles freins de M8 intercalaire M4/M5 intercalaire M6/M8 quatre rondelles de M4/M5 quatre rondelles de M6 six ancre de béton boulon, rondelle Système de niveau de bulle 6. Mettez la plaque murale sur le mur et alignez les fentes de montage avec les trous et alignez les fentes de montage avec les trous percés. 7. À tous les positions, insérez un verrou et une rondelle dans le mur. 8. Tighten bolt with an open ended socket wrench by turning clockwise until tight. CAUTION: Do not over-tighten bolts-doing so may cause unnecessary damage to the wall. Avoid excessive torque. CAUTION: Do not release the wall plate until it is properly mounted and secured to the wall. CONCRETE/BRICK INSTALLATION 1. Begin by placing the wall plate into position against the wall, using the bubble level to keep it level. 2. Mark off four holes to be used for securing the mount and place the wall plate aside. 3. Next, drill holes using an electric drill and 5/16 masonry bit. 4. Insert a concrete anchor into each hole. 5. If necessary, a hammer can be used to lightly tap each anchor into place so that they are flush with the wall. 6. Once all of the anchors are in place, move the wall plate back into position. 7. Attach the nut onto the threaded shaft that is protruding from the wall. 8. Do not tighten until all nuts are in place. DISPLAY BRACKET INSTALLATION 1. To ensure optimal installation, this kit includes various screws of different diameters and lengths. 2. Place your TV screen down on a soft, flat surface, and locate the threaded mounting points that are located on the back of the display. 3. Determine which screw is the correct length by carefully inserting a straw, or toothpick, and mark how deep the mounting point is. If your display has a curved back or a recessed thread mounting point a spacer must be used. 4. If your display has a curved back or a recessed thread mounting point, a spacer must be used. Note: Select the spacer that is closest in depth to the recess to keep your bracket as close to the display as possible. 5. Place the spacer between the mounting bracket and the display. 6. If a smaller screw is being used(m4,m5 or M6), please use a washer screw for added stability.

4 FINAL INSTALLATION Attach each bracket to the display by aligning the holes on each bracket with the threaded inserts on the back panel of your display, inserting the screws through both and turning clockwise until they are fully inserted. 1. Tighten with a Phillips head screw driver. CAUTION: Two people are required for this step. 2. To complete the installation of your new plasma mount, carefully place the television brackets over the upper and lower mounting crossbars. Make sure that the safety bar is not in place when placing the television on the mount. MV-STAT2 MV-STAT3 Instructions pour les utilisateurs du support de plasma Le mur doit être capable de supporter au moins 81,6 kg (180 lbs) pour les écrans po et au moins 56 kg (123 lbs) pour les écrans po. Si non, il faut renforcer le mur. Il faut qu'un technicien qualifé de service suive la procédure correcte pour l'installation. Le fait de ne pas utiliser la procédure approprié augmente les risques de blessures et même la mort. For additional security, you can install the safety bar that is included with your mount. The safety bar can be inserted from either side of the mount. It should pass through the interspace of the lower part of the two TV brackets. You can also attach a padlock (not included) to the end of the safety bar to prevent unwanted removal of your TV from the mount. Il faut suivre les mesures de sûreté pendant l'installation du support. Utilisez l'équipement et les outils de sécurité pour l'installation pour prévenir les blessures. Avant l'installation de ce support, il faut lire et comprendre entièrement les instructions. Il faut lire les instructions d'installation pour prévenir les blessures et les dégâts matériels. Veuillez garder les instructions dans un lieu d'accès facile pour les références plus tard. Une structure solide doit soutenir le poids de l'écran. Avant le montage de support à un mur qui contient de solives en bois, il faut confirmer le centre exact du montant en bois. Ne pas installer le support sur une structure qui est enclin à l'oscillation, au mouvement ou à un risque d'impact. Le fait de ne pas utiliser la procedure approprié augumente le risque de dommage à l'écran ou à la surface de montage. Ne pas installer le support près d'un radiateur, d'un foyer de chaudière,de lumière directe du soleil ou d'autre source de l'énergie directe de chaleur.. Le fait de ne pas utiliser la procedure approprié augmente les risques de dommage à l'écran et d'incendie. Au moins de deux personnes qualifiées devraient faire l'installation. Les blessures ou le dommage pourraient être le résultat de laisser tomber ou de mal utiliser l'écran. Les surfaces de montage recommandées: solives en bois et béton solide et plat. Si on veut installer le support sur une autre surface, il faut utiliser le matérial propre (qui est disponible commercialement).

5 Pasos finales. Coloque cada bracket en la parte trasera de su televisión, alineando los agujeros en cada bracket, con los agujeros con rosca que encontrara en esta parte de su televisión, introduzca los tornillos y enrosquelos hasta que hayan quedado totalmente asegurados. 1- Ajuste los tornillos usando un destornillador de punta Phillips Cuidado: Dos personas son necesarias para completar este paso. 2- Para completar la instalación de su televisión plana, coloque cuidadosamente los brackets sobre las barras de montaje superior e inferior. 3- Asegúrese de que la barra de seguridad no este instalada cuando esta montando su televisión en la pared. Para evitar que su equipo sea removido, usted puede usar la barra de seguridad incluida con el montaje. Esta barra puede ser introducida por cualquiera de los lados del montaje; debiendola pasar a través del espacio en la parte inferior de los TV brackets. Atención: Atención: Atención: MV-STAT2 MV-STAT3 Instrucciones para la instalación y uso del Montaje para televisiones planas. Instrucciones importantes: La estructura de la pared tiene que ser capaz de soportar por lo menos un peso máximo de 81.6 kg (180 lbs) para televisiónes de 37 a 60 y 56 kg (123 lbs) para las televisiónes de 25 a 37. En caso contrario la pared deberá ser reforzada. Recomendamos emplear un técnico calificado, como se especifica en las instrucciones, para la correcta instalación del producto. El no seguir estas recomendaciones puede causar daños personales, incluyendo la muerte. En todo momento deberán observarse estrictas medidas de seguridad durante la instalacin de este producto. Use las herramientas y la seguridad adecuadas durante la instalacion, para evitar daños personales. Antes de iniciar la instalación de este producto, deberán leer y comprender correctamente estas instrucciones. Sugerimos leer las instrucciones para evitar daños personales y de la propiedad. Mantengan estas instrucciones en un lugar accessible para poder consultarlas cuando sean necesario. Una estructura segura debera soportar el peso o carga de de la pantalla. Cuando lo esten montando a una pared construida con vigas de madera, deberan buscar el centro exacto de la viga para la instalación. Usted tambien puede usar un candado (no incluido) al final de la barra de seguridad para prevenir que la televisión pueda ser removida del montaje. No instale este producto en una pared o estructura que vibre, que se mueva o que reciba impactos. Si no se siguen estas instrucciones traerá como consecuencia daños en la pantalla o en la superficie de montaje de este producto. No se instale cerca de calentadores, chimeneas, evite la exposicion a la luz solar, aire acondicionado o cualquier otra fuente de energia que genere calor. El no seguir estas instrucciones puede traer como consecuencia daños a la pantalla, y puede aumentar el riesgo de un incendio. Recomendamos montarlo en las siguientes superficies: vigas de madera y paredes lisas de concreto. Si se fuere a instalar en cualquier otro tipo de superficie, use herrajes que permitan un montaje seguro.

6 de montaje: (x4) M4x12 tornillo (x4) M4x30 tornillo (x4) M4 arandela de seguridad (x4) M5x12 tornillo (x4) M5x30 tornillo (x4) M5arandela de seguridad (x4) M6x12 tornillo (x4) M6x35 tornillo (x4) M6 arandela de seguridad (x4) M4/M5 separador (x4) M6/M8 separador (x4) M4/M5 arandela (x4) M6 arandela (x6) nivel de burbuja (x6) 3 tornillo de madera (x6) arandela Herramientas requeridas: Destornillador de punta Phillips Para instalaciónes en paredes de drywall usen un buscador de vigas. Cubo de 5/16 y llave Taladro eléctrico y broca para concreto de 5/16' (8 mm) Nota: Antes de instalar el montaje a la pared debera colocar el nivel de burbuja en el tubo, y retirarlo despues de terminada la instalacion. Instalación en paredes con vigas: Para una istalación segura, la pieza que va a la pared deberá estar montada en dos vigas que se encuentren por los menos a 12 de separación. 1-Use un buscador de vigas electrónico para localizar la posición de las vigas, y márquelas en la pared con un lápiz. 2-Con la ayuda de un asistente, posicione el plato contra la pared en el lugar deseado para el montaje y usando el nivel de burbuja asegurese de que el plato de la pared está a nivel. 3-Marque las posiciones superiores e inferiores de los orificios de cada lado que coincidan con las vigas. 4-Asegurese que marcó las cuatro posiciones antes de retirar el plato. 5-A continuación, perfore la pared en los lugares marcados, usando la broca de 5/16 (x4) M8x16 tornillo (x4) M8x40 tornillo (x4) M8 arandela de seguridad 7 (x6) anclajes para concreto tornillo de madera, arandela nivel de burbuja 6-Con la ayuda de un asistente, ponga en la posicion escogida el plato de la pared y alinie los orificios del mismo con los barrenos. 7-En cada uno de ellos coloque uno de los tornillos de madera, usando además una arandela. 8- Apriete el tornillo siguiendo el sentido de las manecillas del reloj, usando una llave española, hasta que esté ajustado. Precaucion: No apriete demasiado los tornillos, hacerlo podria causar daños a la pared. Precaucion: No suelte el plato hasta que este este completamente asegurado a la pared. Instalación en paredes de concreto y ladrillos: 1- Comienze colocando el plato en la pared en la posición deseada, y utilize el nivel de burbuja para mantenerlo a nivel. 2- Marque en la pared los cuatro orificios que se utilizaran para el montaje. Después de hecho esto ponga el plato a un lado. 3- A continuación, usando un taladro eléctrico perfore la pared usando la broca para concreto de 5/16 4- Introduzca un anclaje de concreto en cada orificio. 5- Si fuese necesario, puede emplearse un martillo para introducir los anclajes hasta que queden al ras de la pared. 6- Una vez que los anclajes han sido colocados, ponga el plato en posición. 7- Enrosque cada tornillo en el anclaje. 8- No ajuste los tornillos hasta que todos esten en su lugar. Instalación del soporte de la pantalla: 1- Para asegurar una instalación optima del soporte, el kit, incluye tornillos de diferentes medidas. 2- Coloque su televisión boca abajo en una superficie suave y plana, y busque los puntos de montaje con rosca que se encuentran en la parte de atrás de su televisión. 3- Seleccione el tornillo correcto, introduciendo un mondadientes hasta el fondo del orificio y comparandolo con los tornillos que hay en el kit. 4- Si la parte posterior de su pantalla es cóncava o convexa, entonces tendra que usar uno de los separadores provistos. Nota: Seleccione el separador mas apropiado para mantener su televisión lo mas cerca posible del montaje. 5- Coloque el separador entre el montaje y la televisión. 6- Si esta usando uno de los tornillos pequeños (M4, M5 o el M6), por favor use una arandela para aumentar la estabilidad de la instalación.

π H-2561 Parts Assembly 1-800-295-5510 uline.com Tools needed H-2562 rectangular picnic table

π H-2561 Parts Assembly 1-800-295-5510 uline.com Tools needed H-2562 rectangular picnic table π H-2561 H-2562 rectangular picnic table 1-800-295-5510 uline.com Para Español, vea páginas 3-4. Pour le français, consulter les pages 5-6. Tools needed 3/4" (19mm) Socket Wrench Power Drill 3/8" (10mm)

Más detalles

1-800-295-5510 uline.com. Phillips Screwdriver Mini Flathead Screwdriver Electric Drill 5/16" Drill Bit PARTS. Flat Display Wall Mount Bracket x 1

1-800-295-5510 uline.com. Phillips Screwdriver Mini Flathead Screwdriver Electric Drill 5/16 Drill Bit PARTS. Flat Display Wall Mount Bracket x 1 π H-2769, H-4665 TAKE-A-NUMBER-SYSTEM ADDITIONAL 2 AND 3-DIGIT LED DISPLAY 1-800-295-5510 uline.com Para Español, vea páginas 3-4. Pour le français, consulter les pages 5-6. TOOLS NEEDED Phillips Screwdriver

Más detalles

Ø 5/16" Ø 1/8" (8 mm) (3 mm) 3

Ø 5/16 Ø 1/8 (8 mm) (3 mm) 3 HEMNES 2 AA-1923538-3 Ø 5/16" Ø 1/8" (8 mm) (3 mm) 3 24x 7 109048 121714 Design and Quality IKEA of Sweden IKEA of Sweden AB SE-343 81 Älmhult 1x 1x 107967 100823 109049 1x 2x 1x 326454 4 AA-1923538-3

Más detalles

Ø 5/16" Ø 1/8" (8 mm) (3 mm) 3

Ø 5/16 Ø 1/8 (8 mm) (3 mm) 3 HEMNES 2 AA-1925608-6 Ø 5/16" Ø 1/8" (8 mm) (3 mm) 3 1 118331 112996 157876 157877 158569 158570 7 1x 109048 1x 121714 Design and Quality IKEA of Sweden IKEA of Sweden AB SE-343 81 Älmhult 1x 107967 2x

Más detalles

π H-2888 RECYCLED PLASTIC BENCH WITH BACK parts 1-800-295-5510 uline.com TOols NEEDED

π H-2888 RECYCLED PLASTIC BENCH WITH BACK parts 1-800-295-5510 uline.com TOols NEEDED π H-2888 RECYCLED PLASTIC BENCH WITH BACK uline.com Para Español, vea páginas 3-4. Pour le français, consulter les pages 5-6. TOols NEEDED 7/16" Socket Wrench or 7/16" Drill and Socket Bit parts Single

Más detalles

Ø 5/16" Ø 1/8" (8 mm) (3 mm) 3

Ø 5/16 Ø 1/8 (8 mm) (3 mm) 3 HEMNES 2 AA-1922828-3 Ø 5/16" Ø 1/8" (8 mm) (3 mm) 3 1 118331 112996 7 Design and Quality IKEA of Sweden 326454 109048 121714 IKEA of Sweden AB SE-343 81 Älmhult 1x 1x 107967 100823 109049 1x 2x 1x 326454

Más detalles

Universal Mount for LCD, LED & Plasma TV s

Universal Mount for LCD, LED & Plasma TV s Tilt Mount MTMK & LTMK Soporte Universal Inclinable para TV s de LCD, LED y Plasma Support Universel Inclinaison pour TV LCD, LED et Plasma Soporte Universal Inclinavel para TV s de LCD / LED / Plasma

Más detalles

HD Media Tower / Tour Hi-Fi / Medios de Torre

HD Media Tower / Tour Hi-Fi / Medios de Torre English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. s you unpack and prepare for assembly, place the

Más detalles

MODEL: 11222895 / MODELO: 11222895 COMPUTER DESK ESCRITORIO DE COMPUTADORA

MODEL: 11222895 / MODELO: 11222895 COMPUTER DESK ESCRITORIO DE COMPUTADORA MODEL: 222895 / MODELO: 222895 COMPUTER DESK ESCRITORIO DE COMPUTADORA NO 2 3 4 5 6 7 8 9 PARTS LIST AND HARDWARE LISTA DE PARTES Y ACCESORIOS HARDWARE LIST LISTA DE PARTES Y ACCESORIOS CHIPBOARD SCREW

Más detalles

#10 x 3-in Washer Head Screw #8 x 3/4-in Truss Head Screw

#10 x 3-in Washer Head Screw #8 x 3/4-in Truss Head Screw Floating Shelf 2-ct #6 x 3/4-in Screw Wood Mounting Plate 2-ct Metal Bracket 4-ct 4-ct #10 x 3-in Washer Head Screw #8 x 3/4-in Truss Head Screw Floating Shelf Floating Shelf Includes: 1-ct - Floating

Más detalles

Continental Bed Rails Assembly Instructions. Instructions d'assemblage pour traverses de lit Continental

Continental Bed Rails Assembly Instructions. Instructions d'assemblage pour traverses de lit Continental Continental Bed Rails Assembly Instructions Instructions d'assemblage pour traverses de lit Continental Instrucciones de montaje de travesaños Continental Q010 Parts: A 2x Bed Rails C 14 x Wood Screw B

Más detalles

With Flange: 1/2" Copper pipe stub-out length from finished wall surface

With Flange: 1/2 Copper pipe stub-out length from finished wall surface Stub out length for tub spouts (measured from finished wall surface) With Flange: 1/2" Copper pipe stub-out length from finished wall surface Without Flange: 1/2" Copper pipe stub-out length from finished

Más detalles

Stem Glass Holder (SGH36U)

Stem Glass Holder (SGH36U) THESE INSTRUCTIONS SHOULD ONLY BE PRINTED USING ADOBE ACROBAT AND SHOULD NOT BE FAXED OR REPRODUCED ON A DIGITAL COPIER. AMERICAN WOODMARK CORPORATION PROVIDES THESE INSTRUCTIONS ON AN AS IS BASIS AND

Más detalles

Steel Workbench Frame

Steel Workbench Frame INSTRUCTIONS Adjustable Height and Length Steel Workbench Frame LENGTH ADJUSTABLE FOR 4', 5', 6' WORK SURFACES 29" - 41" ADJUSTABLE HEIGHT (1" INCREMENTS) WORK SURFACE NOT INCLUDED USE 4', 5', 6' LONG

Más detalles

Mid Century Mini Desk Mini Bureau Mid century Mini Escritorio Medio Siglo Assembly instructions Instructions d assemblage Instrucciones de ensamblaje

Mid Century Mini Desk Mini Bureau Mid century Mini Escritorio Medio Siglo Assembly instructions Instructions d assemblage Instrucciones de ensamblaje ! Do not throw away packaging materials until assembly is complete.! To protect the finish, assemble this item on a soft surface, such as cardboard or carpet.! 2 People are required for proper assembly

Más detalles

MT442 MT642 U S E R S M A N U A L

MT442 MT642 U S E R S M A N U A L T I L T S L I M M O U N T Display Size: 24-55 Maximum load: 70 lbs / 32 kg VESA Patterns: 75 x 75 to 400 x 400 Display Size: 30-65 Maximum load: 75 lbs / 34 kg VESA Patterns: 75 x 75 to 600 x 400 MT442

Más detalles

MODEL: F / MODELO: F END TABLE WITH MEDIA STAND & MAGAZINE HOLDER MESA RINCONERA CON ESTANTE & REVISTERO

MODEL: F / MODELO: F END TABLE WITH MEDIA STAND & MAGAZINE HOLDER MESA RINCONERA CON ESTANTE & REVISTERO MODEL: 11225479F / MODELO: 11225479F END TABLE WITH MEDIA STAND & MAGAZINE HOLDER MESA RINCONERA CON ESTANTE & REVISTERO NO A B C D E F G H I J K L PARTS LIST AND HARDWARE PARTES Y ACCESORIOS PARTS LIST

Más detalles

Model/Modelo: SR42UBEVS

Model/Modelo: SR42UBEVS SmartRack Assembly Instructions Instrucciones de Ensamble del SmartRack Model/Modelo: SRUBEVS West 35th Street, Chicago, IL 60609 USA www.tripplite.com/support Copyright 03 Tripp Lite. All trademarks are

Más detalles

SYSTEM INSTALLATION MANUAL MANUAL DE INSTALACIÓN

SYSTEM INSTALLATION MANUAL MANUAL DE INSTALACIÓN SYSTEM INSTALLATION MANUAL MANUAL DE INSTALACIÓN Measuring Tape Cinta métrica Ø 8 mm twist drill (wood) Broca espiral Ø 8 mm (para madera) Ø 14 mm stone drill (brick) Broca para piedra Ø14 mm (ladrillo)

Más detalles

INSTALLATION INSTRUCTIONS ECLIPSE FUEL DOOR PART # MZ313512

INSTALLATION INSTRUCTIONS ECLIPSE FUEL DOOR PART # MZ313512 INSTALLATION INSTRUCTIONS ECLIPSE FUEL DOOR PART # MZ313512 APPLICATION Mitsubishi Eclipse TOOLS REQUIRED Socket Wrench with extension and 10 mm socket Small Screwdriver Soft Cloth Cleaning Solution BILL

Más detalles

DIAMOND Gear Company, LTD. an ERIKS Company. Installation, Maintenance, & Operation Manual DECLUTCHABLE WORM GEAR

DIAMOND Gear Company, LTD. an ERIKS Company. Installation, Maintenance, & Operation Manual DECLUTCHABLE WORM GEAR DIAMOND Gear Company, LTD. an ERIKS Company Installation, Maintenance, & Operation Manual 2013 INSTRUCTIONS This is an instructional manual which provides general installation, operation, and maintenance

Más detalles

ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS ASSEMBLY INSTRUCTIONS 36" WIDE 2 - DRAWER LATERAL FILE AIR? NEED HELP? Call 1 800 950 4782 www.bushbusinessfurniture.com Part Number Lot Code # Keep manual for future reference. IMPORTANT SAFETY INFORMATION

Más detalles

Clapboard. Not included Non Inclus No Incuido

Clapboard. Not included Non Inclus No Incuido English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Más detalles

ASSEMBLY INSTRUCTIONS INSTRUCTIONS DE MONTAGE INSTRUCCIONES DE ENSAMBLAJE

ASSEMBLY INSTRUCTIONS INSTRUCTIONS DE MONTAGE INSTRUCCIONES DE ENSAMBLAJE an LDI Company New Hope, MN 55428 www.safcoproducts.com ASSEMBLY INSTRUCTIONS INSTRUCTIONS DE MONTAGE INSTRUCCIONES DE ENSAMBLAE 8926 Impromptu Flat Panel TV Cart Charoit téléviseur à écran plat Carro

Más detalles

1-800-295-5510 uline.com. parts. Dispenser x 1 Metal Key x 1 Plastic Snap-In Key x 1. Optional snap-in key instructions

1-800-295-5510 uline.com. parts. Dispenser x 1 Metal Key x 1 Plastic Snap-In Key x 1. Optional snap-in key instructions π H-1131 roll paper towel dispenser 1-800-295-5510 uline.com Para Español, vea páginas 4-6. Pour le français, consulter les pages 7-9. Tools needed Drill Drill Bit Phillips Screwdriver parts Dispenser

Más detalles

Installation Instructions

Installation Instructions Flat Mount FF44, FF64, FF84 Universal Mount for LCD, LED & Plasma TV s FF44 Soporte Universal Plano para TV s de LCD, LED y Plasma Support Universel Fixé pour TV LCD, LED et Plasma Soporte Universal Plano

Más detalles

Como desempacar el Time Attendant Además de ésta guía, el empaque debe incluír lo siguiente: Time Attendant Quick Install Reference Guide

Como desempacar el Time Attendant Además de ésta guía, el empaque debe incluír lo siguiente: Time Attendant Quick Install Reference Guide Como desempacar el Time Attendant Además de ésta guía, el empaque debe incluír lo siguiente: Terminal para colectar datos Cable de comunicación Adaptador de 25 a 9-DB CD con Software Adaptador de Corriente

Más detalles

JEEP GRAND CHEROKEE 2011 RUNNING BOARDS ESTRIBOS LATERALES TUBULARES MARCHEPIEDS TUBULAIRES. LH 8mm 8mm 1.5" 6mm 8mm. 05-15-13 1 of 7 K6861199 12X

JEEP GRAND CHEROKEE 2011 RUNNING BOARDS ESTRIBOS LATERALES TUBULARES MARCHEPIEDS TUBULAIRES. LH 8mm 8mm 1.5 6mm 8mm. 05-15-13 1 of 7 K6861199 12X P RAND CHRK 2011 RUNNN BARDS STRBS ATRAS TUBUARS MARCHPDS TUBUARS Front Double 8mm 8mm 1.5" 6mm 8mm 3X 3X 3X 9X 3X 3X 6X 6X 12X 3X Front Double H 8mm 8mm 1.5" 6mm 8mm 3X 3X 3X 9X 3X 3X 6X 6X 12X 3X 1 of

Más detalles

SP-U. Soporte colgado universal para JK26 / JK10 / JK10MA / JK12 / JK12MA / JK15 / KEY10 / KEY12 / KEY15

SP-U. Soporte colgado universal para JK26 / JK10 / JK10MA / JK12 / JK12MA / JK15 / KEY10 / KEY12 / KEY15 Soporte colgado universal para JK26 / JK10 / JK10MA / JK12 / JK12MA / JK15 / KEY10 / KEY12 / KEY15 Universal U-bracket for JK26 / JK10 / JK10MA / JK12 / JK12MA / JK15 / KEY10 / KEY12 / KEY15 Copyright

Más detalles

3PIECES KIDS TABLE SET JUEGO DE MESA PARA NIÑOS DE 3 PIEZAS

3PIECES KIDS TABLE SET JUEGO DE MESA PARA NIÑOS DE 3 PIEZAS MODEL: 11224487 / MODELO: 11224487 3PIECES KIDS TABLE SET JUEO DE MESA PARA NIÑOS DE 3 PIEZAS NO A B C D E F PARTS LIST AND ARDWARE LISTA DE PARTES Y ACCESORIOS ARDWARE LIST LISTA DE ACCESORIOS TABLE TOP

Más detalles

Messina TM 4 - Piece Sectional Loveseat, Sofa, & Corner Table

Messina TM 4 - Piece Sectional Loveseat, Sofa, & Corner Table Page 1 of 7 Assembly Instructions Messina TM 4 - Piece Sectional Loveseat, Sofa, & Corner Table Model #: 523125 Thank you for purchasing this quality product. Be sure to check all packing materials carefully

Más detalles

WARNING ATTENTION ATENCIÓN

WARNING ATTENTION ATENCIÓN MALM WARNING Serious or fatal crushing injuries can occur from furniture tip-over. ALWAYS secure this furniture to the wall using tip-over restraints. To further reduce the risk of serious injury and death

Más detalles

INSTALLATION GUIDE BACKSPLASH TABLE OF CONTENTS. List of Materials...1 Installation...2-3

INSTALLATION GUIDE BACKSPLASH TABLE OF CONTENTS. List of Materials...1 Installation...2-3 BACKSPLASH Model Number: JXA9003CDP JXA9002CDP JXA9001CDP Size: 30 36 48 INSTALLATION GUIDE TABLE OF CONTENTS List of Materials...1 Installation...2-3 Form No. A/06/04 Part No. 8110P266-60 2004 Maytag

Más detalles

RocketBox AVISO IMPORTANTE ROCKETBOX PRO (1X) KEY (2X) CLÉ (X 2) LLAVES (2X) Part # Rev.C C-1/13

RocketBox AVISO IMPORTANTE ROCKETBOX PRO (1X) KEY (2X) CLÉ (X 2) LLAVES (2X) Part # Rev.C C-1/13 RocketBox ROCKETBOX PRO 11, ROCKETBOX PRO 12, ROCKETBOX PRO 14 ROCKETBOX PRO (1X) KEY (2X) CLÉ (X 2) LLAVES (2X) IMPORTANT WARNING IT IS CRITICAL THAT ALL YAKIMA RACKS AND ACCESSORIES BE PROPERLY AND SECURELY

Más detalles

Sloane 25.5 Leaning Bookcase / Étagère Inclinée 25.5 (64.8cm) / Librero Inclinado 25.5 (64.8cm)

Sloane 25.5 Leaning Bookcase / Étagère Inclinée 25.5 (64.8cm) / Librero Inclinado 25.5 (64.8cm) Sloane 25.5 Leaning ookcase / Étagère Inclinée 25.5 (64.8cm) / Librero Inclinado 25.5 (64.8cm) English This page lists the contents included in the box. Please take time to identify the hardware as well

Más detalles

P/N INSTALLING HD3000 SERIES HANDLE SET : INSTALL LATCH / DEADBOLT STRIKERS:

P/N INSTALLING HD3000 SERIES HANDLE SET : INSTALL LATCH / DEADBOLT STRIKERS: INSTALLING HD3000 SERIES HANDLE SET : A: Drill the 1/8" diameter handle hole ( third from the top of the door, on the room side ) to a 5/16" diameter. B: Slide the inside handle into its base. Tighten

Más detalles

Soporte de montaje en pared discreto para televisores

Soporte de montaje en pared discreto para televisores GUÍ DE ENSMLJE Soporte de montaje en pared discreto para televisores DX-DRTVM112 Para instalar en paredes con vigas de madera o de concreto Información de seguridad y especificaciones.......................2

Más detalles

MANUAL DE INSTRUCCIONES PARRILLA BARBACOA (18 ) ED-4047BQ

MANUAL DE INSTRUCCIONES PARRILLA BARBACOA (18 ) ED-4047BQ MANUAL DE INSTRUCCIONES PARRILLA BARBACOA (18 ) ED-4047BQ ESTIMADO CLIENTE Con el fin de que obtenga el mayor desempeño de su producto, por favor lea este manual de instrucciones cuidadosamente antes de

Más detalles

BOHANDL30 Handle Installation Instructions

BOHANDL30 Handle Installation Instructions BOHANDL30 Handle Installation Instructions Tools and Parts Included Attaching Handles Only attach the handles once the appliance has been positioned in its installation location and has been leveled (see

Más detalles

Universal aftermarket speaker installation kit

Universal aftermarket speaker installation kit INSTALLATION INSTRUCTIONS FOR PART 82-4600 APPLICATIONS Universal aftermarket speaker installation kit 82-4600 KIT FEATURES Provides spacing for 6-1/2 aftermarket speaker installation. KIT COMPONENTS A)

Más detalles

Risque de blessures graves ou mortelles en cas de basculement du

Risque de blessures graves ou mortelles en cas de basculement du HEMNES WARNING Serious or fatal crushing injuries can occur from furniture tip-over. ALWAYS secure this furniture to the wall using tip-over restraints. To further reduce the risk of serious injury and

Más detalles

Risque de blessures graves ou mortelles en cas de basculement du

Risque de blessures graves ou mortelles en cas de basculement du HEMNES WARNING Serious or fatal crushing injuries can occur from furniture tip-over. ALWAYS secure this furniture to the wall using tip-over restraints. To further reduce the risk of serious injury and

Más detalles

Organization in 3 Easy Steps

Organization in 3 Easy Steps Organization in 3 Easy Steps Pasos 3 sencillos para una mejor organización STEP 1: Choose your system. PASO 1: Es un proceso sencillo seleccionar. STEP 2: Plan your space. PASO 2: Planeamiento su espacio.

Más detalles

Garden Dump Cart. Owners Manual. 1-year Limited Warranty. Model GOR108D-SC

Garden Dump Cart. Owners Manual. 1-year Limited Warranty. Model GOR108D-SC Garden Dump Cart Owners Manual Model GOR108D-SC Important Safety Instructions Assembly Instructions Parts and Hardware Identification U.S. Patent #s 6,851,756, 7,210,697 and 7,390,065 Other U.S. and Foreign

Más detalles

Specification Chart Tableau des spécifications Cuadro de especificaciones GASOLINE ENGINE (MOTEUR À ESSENCE) (MOTOR DE GASOLINA)

Specification Chart Tableau des spécifications Cuadro de especificaciones GASOLINE ENGINE (MOTEUR À ESSENCE) (MOTOR DE GASOLINA) Operator-Parts Manual Manuel de l opérateur - Manuel de pièces Manual del operador - Manual de piezas 200-2416 Revision A Oilless, Single Stage, Direct Drive, Gasoline Engine Driven Air Compressor Sans

Más detalles

12 IN. & 16 IN. x 6 FT. SHELF KIT ASSEMBLY INSTRUCTIONS

12 IN. & 16 IN. x 6 FT. SHELF KIT ASSEMBLY INSTRUCTIONS Quantity: 2 Angle Bracket Ménsula en escuadra Équerre de support Quantity: 4 Shelf mounting L- Clip Estante clip de montaje Clip tablette Quantity: 2 Shelf End Tope del estante Extrémité de tablette Quantity:

Más detalles

Beckett 5 Shelf Bookcase / Bibliothéque 5 Étagéres / 5 Estantería Librero

Beckett 5 Shelf Bookcase / Bibliothéque 5 Étagéres / 5 Estantería Librero English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Más detalles

pipe line clothing rack support à vêtements pipe line pipe line perchero

pipe line clothing rack support à vêtements pipe line pipe line perchero ! Do not throw away packaging materials until assembly is complete.! Assemble this item on a soft surface, such as cardboard or carpet, to protect finish.! Proper assembly of this item requires 2 people

Más detalles

Net.Media Center PRODUCT MANUAL. Structured Cabling Solutions. PremiumProducts ProvenPerformance CompetitivePrices

Net.Media Center PRODUCT MANUAL. Structured Cabling Solutions. PremiumProducts ProvenPerformance CompetitivePrices msr_0444_net_media_center:layout 1 3/7/2008 3:23 PM Page 1 Net.Media Center PRODUCT MANUAL Structured Cabling Solutions PremiumProducts ProvenPerformance CompetitivePrices ICRESDC14E ICRESDC21E ICRESDC28E

Más detalles

Non-Mortise Hinge Charnière sans mortaise Bisagra para gabinetes sin muesca

Non-Mortise Hinge Charnière sans mortaise Bisagra para gabinetes sin muesca MNUFTURING ORPORTION Non-Mortise Hinge harnière sans mortaise isagra para gabinetes sin muesca For ease of installation, RED through LL instructions before you begin. Pour faciliter l installation, LISEZ

Más detalles

WARNING ATTENTION ATENCIÓN

WARNING ATTENTION ATENCIÓN HEMNES WARNING Serious or fatal crushing injuries can occur from furniture tip-over. ALWAYS secure this furniture to the wall using tip-over restraints. To further reduce the risk of serious injury and

Más detalles

2011 Hyundai Sonata 99-7342

2011 Hyundai Sonata 99-7342 KIT FEATURES INSTALLATION INSTRUCTIONS FOR PART 99-7342 APPLICATIONS 2011 Hyundai Sonata (For models equipped without Nav and with manual climate controls) 99-7342 ISO DIN head unit provision with pocket

Más detalles

Under Seat Storage FIGURE 3 COMPLETE CREW CAB ASSEMBLY FIGURE 4 COMPLETE EXTENDED CAB ASSEMBLY FIGURE 1 INSTALLATION PROCEDURE FIGURE 5 FIGURE 2

Under Seat Storage FIGURE 3 COMPLETE CREW CAB ASSEMBLY FIGURE 4 COMPLETE EXTENDED CAB ASSEMBLY FIGURE 1 INSTALLATION PROCEDURE FIGURE 5 FIGURE 2 Crew Cab (FIGURE 1) Description Quantity Bin 1 Brackets 2 Bolts 2 Spacers 2 FIGURE 3 COMPLETE CREW CAB ASSEMBLY Extended Cab (FIGURE 2) Description Quantity Bin 1 Brackets 2 Bolts 2 Spacers 4 Tools Torque

Más detalles

soluciones de panel plano

soluciones de panel plano soluciones de panel plano Montaje en Pared para Pantallas LCD, Plasma y LED Manual de Instalación MST46BKR Se ajusta a televisores de 26 pulg. a 46 pulg. Capacidad máxima de carga 45 kg (99 lb) Especificaciones

Más detalles

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS Brix Ratio Check Instructions for ColdFusion and Flavor Overload Units INSTALLATION INSTRUCTIONS Brix Ratio Check Instructions For Coldfusion, Flavorfusion and Flavor Overload Units Kit P/N 629096865 SAFETY

Más detalles

flat bar storage desk buffet de rangement plat escritorio de barras planas para almacenaje Parts

flat bar storage desk buffet de rangement plat escritorio de barras planas para almacenaje Parts ! Tools required:! Do not throw away packaging materials until assembly is complete.! ssemble this item on a soft surface, such as cardboard or carpet, to protect finish.! Proper assembly of this item

Más detalles

NEOREST Installation Instructions

NEOREST Installation Instructions <Riser> 0GU9045-1 10.8.2012 NEOREST Installation Make sure to follow all of the the NEOREST 600 Installation found in the NEOREST 600 box. NEOREST Riser Parts List Closet Riser Kit Other Parts Installation

Más detalles

F58b INSTRUCTION MANUAL

F58b INSTRUCTION MANUAL F58b INSTRUCTION MANUAL We ll Make It Stress-Free If you have any questions along the way, just give us a call. 1-888-333-9952. We re ready to help! Scan for easy install video san.us/248 IMPORTANT SAFETY

Más detalles

COMPUTER DESK ESCRITORIO DE COMPUTADORA

COMPUTER DESK ESCRITORIO DE COMPUTADORA MODEL: 11222327F / MODELO: 11222327F COMPUTER DESK ESCRITORIO DE COMPUTADORA NO A B C D E F G H I J PARTS AND HARDWARE LISTA DE PARTES Y HARDWARE TOP PANEL PANEL SUPERIOR KEYBOARD PANEL PANEL DE TECLADO

Más detalles

MODEL: / MODELO: BATHROOM CABINET MUEBLE DE BAÑO

MODEL: / MODELO: BATHROOM CABINET MUEBLE DE BAÑO MODEL: 227 / MODELO: 227 BATHROOM CABINET MUEBLE DE BAÑO NO A B C D E F G H 2 3 PARTS AND HARDWARE LISTA DE PARTES Y HARDWARE RIGHT FRAME MARCO DERECHO LEFT FRAME MARCO IZQUIERDO TOP PANEL PANEL SUPERIOR

Más detalles

One Drawer Nightstand Table de chevet de tiroir Mesilla de noche con 1 cajone

One Drawer Nightstand Table de chevet de tiroir Mesilla de noche con 1 cajone Assembly Instructions Instructions de montage Instrucciones de armado One Drawer Nightstand Table de chevet de tiroir Mesilla de noche con 1 cajone DATE STAMP Nightstand Hardware / Quincaillerie de la

Más detalles

WARNING ATTENTION ATENCIÓN

WARNING ATTENTION ATENCIÓN MALM WARNING Serious or fatal crushing injuries can occur from furniture tip-over. ALWAYS secure this furniture to the wall using tip-over restraints. To further reduce the risk of serious injury and death

Más detalles

MODEL: / MODELO: SPACE SAVER CABINET GABINETE PARA EL BAÑO

MODEL: / MODELO: SPACE SAVER CABINET GABINETE PARA EL BAÑO MODEL: 125675 / MODELO: 125675 SPACE SAVER CABINET GABINETE PARA EL BAÑO NO A B C D E F G H I J K L M PARTS AND HARDWARE LISTA DE PARTES Y HARDWARE LEFT FRAME MARCO IZQUIERDO RIGHT FRAME MARCO DERECHO

Más detalles

VSF409 INSTRUCTION MANUAL We ll Make It Stress-Free If you have any questions along the way, just give us a call. 1-800-359-5520. We re ready to help!

VSF409 INSTRUCTION MANUAL We ll Make It Stress-Free If you have any questions along the way, just give us a call. 1-800-359-5520. We re ready to help! VSF409 INSTRUCTION MANUAL We ll Make It Stress-Free If you have any questions along the way, just give us a call. 1-800-359-5520. We re ready to help! Scan for easy install video http://san.us/402 IMPORTANT

Más detalles

F58b INSTRUCTION MANUAL

F58b INSTRUCTION MANUAL F58b INSTRUCTION MANUAL We ll Make It Stress-Free If you have any questions along the way, just give us a call. 1-888-333-9952. We re ready to help! Scan for easy install video san.us/248 IMPORTANT SAFETY

Más detalles

Installation Guide 1052943-2-C. Lavatory Drains

Installation Guide 1052943-2-C. Lavatory Drains Installation Guide Lavatory Drains K-7127 K-7128 M product numbers are for Mexico (i.e. K-12345M) Los números de productos seguidos de M corresponden a México (Ej. K-12345M) Français, page Français-1 Español,

Más detalles

Trapeze and Floor Stand. Potence et support sur pied. Trapecio y Pedestal. User Instruction Manual. Manuel de l utilisateur

Trapeze and Floor Stand. Potence et support sur pied. Trapecio y Pedestal. User Instruction Manual. Manuel de l utilisateur Trapeze and Floor Stand Trapeze Model IC-7740, Floor Stand Model IC-7714 User Instruction Manual Potence et support sur pied Modèle de potence IC-7740, Modèle de support sur pied IC-7714 Manuel de l utilisateur

Más detalles

Woodcrest 6 ft Shelf Kit 12 in Deep

Woodcrest 6 ft Shelf Kit 12 in Deep Thanks for shopping with Improvements! Woodcrest 6 ft Shelf Kit 12 in Deep Item #461633 To order, call 1-800-642-2112 West Chester, OH 45069 0114 If you have questions regarding this product, call 1-800-642-2112

Más detalles

GMT900 Pick-Up Instrument Panel DIC Switch

GMT900 Pick-Up Instrument Panel DIC Switch GMT900 Pick-Up Instrument Panel DIC Switch Contents Description Quantity Trim plate 1 DIC Switch 1 200 Grand Pointe Dr., Grand Blanc, MI 48439 4. Remove the park brake release handle from the knee bolster.

Más detalles

Quantity: in. Tower Side Lateral de 122 cm Joues de Colonne de 1,220 mm. Quantity: 4. Cam Lock Nut. Tuerca Cilindrica. Boitiers Excentriques

Quantity: in. Tower Side Lateral de 122 cm Joues de Colonne de 1,220 mm. Quantity: 4. Cam Lock Nut. Tuerca Cilindrica. Boitiers Excentriques Quantity: 2 48 in. Tower Side Lateral de 122 cm Joues de Colonne de 1,220 mm Quantity: 1 24 in. Tower Bottom Base De Torre de 60.96 cm Tablette Inferieure Collonne de 609.6 mm Quantity: 1 26.25 in. Tower

Más detalles

F107c INSTRUCTION MANUAL

F107c INSTRUCTION MANUAL F107c INSTRUCTION MANUAL We ll Make It Stress-Free If you have any questions along the way, just give us a call. 1-888-333-9952. We re ready to help! Scan for easy install video san.us/247 IMPORTANT SAFETY

Más detalles

π H-4756 TIP AND ROLL KIT FOR 4-ROW BLEACHERS PARTS 1-800-295-5510 uline.com TOOLS NEEDED

π H-4756 TIP AND ROLL KIT FOR 4-ROW BLEACHERS PARTS 1-800-295-5510 uline.com TOOLS NEEDED π H-4756 TIP AND ROLL KIT FOR 4-ROW BLEACHERS uline.com Para Español, vea páginas 3-4. Pour le français, consulter les pages 5-6. WARNING! Due to outdoor wind hazards, bleachers with tip and roll kits,

Más detalles

Wall Cabinet Assembly

Wall Cabinet Assembly Wall Cabinet Assembly WARNING Excessive Weight Hazard Use two or more people to move and assemble cabinet. Failure to do so can result in back or other injury. PARTS: BOTTOM TOP LEFT SIDE RIGHT SIDE RIGHT

Más detalles

Installation to Double Metal Stud Wall (Metal Stud Accessory Kit ACC 215 Required) WARNING

Installation to Double Metal Stud Wall (Metal Stud Accessory Kit ACC 215 Required) WARNING Installing Wall Plate to Metal Stud Walls Models: PFT640, Installation to Double Metal Stud Wall (Metal Stud Accessory Kit ACC 25 Required) WARNING Drywall must be /2" or thicker, and metal stud must be

Más detalles

Sawyer Leaning Wine Bar / Casier À Vin Incliné / Barra de Vios Inclinada

Sawyer Leaning Wine Bar / Casier À Vin Incliné / Barra de Vios Inclinada Sawyer Leaning Wine ar / asier À Vin Incliné / arra de Vios Inclinada English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components

Más detalles

Installation Instructions

Installation Instructions Articulating Mount FSA44 Universal Mount for LCD, LED & Plasma TV s Soporte Universal Articulado para TV s de LCD, LED y Plasma Support Universel Articulé pour TV LCD, LED et Plasma Soporte Universal Articulado

Más detalles

This mount is designed for secure installation of LCD displays up to 40lbs.(18kgs) in weight

This mount is designed for secure installation of LCD displays up to 40lbs.(18kgs) in weight MV-TILT FLAT PANEL MOUNT INSTALLATION INSTRUCTIONS This mount is designed for secure installation of LCD displays up to 40lbs.(18kgs) in weight WARNING STATEMENTS WARNING WARNING WARNING The wall structure

Más detalles

Thanks for shopping with Improvements! Woodcrest 48 Raised Panel Tower 12 Deep Item #461642

Thanks for shopping with Improvements! Woodcrest 48 Raised Panel Tower 12 Deep Item #461642 Thanks for shopping with Improvements! Woodcrest 48 Raised Panel Tower 12 Deep Item #461642 To order, call 1-800-642-2112 West Chester, OH 45069 0114 If you have questions regarding this product, call

Más detalles

π H-4039 SPILL CONTAINMENT WORKSTATION CONNECTORS ASSEMBLY 1-800-295-5510 uline.com TOOL NEEDED

π H-4039 SPILL CONTAINMENT WORKSTATION CONNECTORS ASSEMBLY 1-800-295-5510 uline.com TOOL NEEDED π H-4039 SPILL CONTAINMENT WORKSTATION CONNECTORS uline.com Para Español, vea páginas 3-4. Pour le français, consulter les pages 5-6. TOOL NEEDED Plastic or Rubber Mallet ASSEMBLY 1. Locate one of the

Más detalles

You and Me Designed by Antoni Pallejà Office USER S MANUAL MANUAL DEL USUARIO

You and Me Designed by Antoni Pallejà Office USER S MANUAL MANUAL DEL USUARIO You and Me Designed by Antoni Pallejà Office USER S MANUAL MANUAL DEL USUARIO PIECES & TOOLS PIECE A: 2 UNITS PIEZA A PIECE B: 2 UNITS PIEZA B NET RED NET BRACKET: 2 UNITS SOPORTE RED TOOLS / HERRAMIENTAS

Más detalles

Installation Instructions

Installation Instructions Installation Instructions I- Sheet Number THX03 PART NUMBER: 34641334, 34641371, PRODUCT: Terrain HX Nerf step APPLICATION: 09-15 RAM 1500 Hardware Kit Contains Recommended Tools (14) 3/8" x 1" Hex Bolts

Más detalles

MANUAL DE INSTRUCCIONES PARRILLA BARBACOA (14 ) ED-4045BQ

MANUAL DE INSTRUCCIONES PARRILLA BARBACOA (14 ) ED-4045BQ MANUAL DE INSTRUCCIONES PARRILLA BARBACOA (14 ) ED-4045BQ ESTIMADO CLIENTE Con el fin de que obtenga el mayor desempeño de su producto, por favor lea este manual de instrucciones cuidadosamente antes de

Más detalles

ENTERTAINMENT CENTER / BOOKSHELF ESTANTE PARA LIBROS / ESTANTE PARA TV

ENTERTAINMENT CENTER / BOOKSHELF ESTANTE PARA LIBROS / ESTANTE PARA TV MODEL: 11223726 / MODELO: 11223726 ENTERTAINMENT CENTER / BOOKSHELF ESTANTE PARA LIBROS / ESTANTE PARA TV PARTS LIST AND HARDWARE LISTA DE PARTES Y ACCESORIOS NO A B C D 2-1 3 4 5 6 7 HARDWARE LIST LISTA

Más detalles

H-5714 3-TIER DISPLAY TABLE

H-5714 3-TIER DISPLAY TABLE H-5714 3-TIER DISPLAY TABLE 1-800-295-5510 uline.com Para Español, vea páginas 4-6. Pour le français, consulter les pages 7-9. TOOLS NEEDED Allen Wrench (Included) Phillips Screwdriver PARTS LIST Bottom

Más detalles

RTA-2706A DIMENSIONS

RTA-2706A DIMENSIONS MODEL RTA - 706A Thanks for purchasing one of our products. Please read carefully the assembly instructions before the installation. Please save this manual for future reference. MODEL RTA-706A MODELO

Más detalles

Low-Profile HD Amplified Antenna User s Manual

Low-Profile HD Amplified Antenna User s Manual Low-Profile HD Amplified Antenna User s Manual 25993 v1 02/02/15 RT Introduction: The Low-Profile HD Amplified Antenna is specially designed to receive digital and analog terrestrial broadcasted TV signals.

Más detalles

Process Control Work Instructions Control de Procesos Instrucciones de Trabajo. for / para

Process Control Work Instructions Control de Procesos Instrucciones de Trabajo. for / para Process Control Work Instructions Control de Procesos Instrucciones de Trabajo for / para 629096898 VFCB Kit Relay Cable Harness Assy Ensamblar el Kit del Arnés de Cables del Relevador Publication Number:

Más detalles

Scan for easy install video http://san.us/307

Scan for easy install video http://san.us/307 SXDP6 INSTRUCTION MANUAL We ll Make It Stress-Free If you have any questions along the way, just give us a call. 1-888-333-1376 (UK: 0800-056-2853). We re ready to help! Scan for easy install video http://san.us/307

Más detalles

Sloane Leaning Wine Bar / Casier À Vin Incliné / Barra de Vios Inclinada

Sloane Leaning Wine Bar / Casier À Vin Incliné / Barra de Vios Inclinada English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. s you unpack and prepare for assembly, place the

Más detalles

MSF07c Instruction Manual

MSF07c Instruction Manual MSF07c Instruction Manual IMPORTANT SAFETY INSTRUCTIONS SAVE THESE INSTRUCTIONS PLEASE READ ENTIRE MANUAL PRIOR TO USE Before getting started, let s make sure this mount is perfect for you! 1 2 3 Does

Más detalles

OPERATOR S MANUAL. DANGER is used to indicate a hazardous situation which, if not avoided, will result in serious injury or death.

OPERATOR S MANUAL. DANGER is used to indicate a hazardous situation which, if not avoided, will result in serious injury or death. OPERATOR S MANUAL 6-FT. WORKBENCH SAFETY DANGER is used to indicate a hazardous situation which, if not avoided, will result in serious injury or death. WARNING indicates a hazardous situation which, if

Más detalles

Bryant Sideboard / Buffet Desserte / Aparador

Bryant Sideboard / Buffet Desserte / Aparador English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Más detalles

Foldable HD Amplified Antenna Bar. User s Manual. 26438 v1 04/24/15 PM

Foldable HD Amplified Antenna Bar. User s Manual. 26438 v1 04/24/15 PM 26438 Foldable HD Amplified Antenna Bar User s Manual 26438 v1 04/24/15 PM Introduction: The 26438 foldable HD Amplified Antenna is specially designed to receive digital and analog terrestrial broadcasted

Más detalles

Installation Instructions Front Floor Liner

Installation Instructions Front Floor Liner Installation Instructions Front Floor Vehicle Application Jeep Wrangler (TJ) 1997-2006 Part Number: 51509 Jeep Wrangler (CJ / YJ) 1976-1995 Part Number: 51511 INSTALLATION TIME SKILL LEVEL 1/2 Hour 1 -

Más detalles

Wall Mount Bracket [9A474]

Wall Mount Bracket [9A474] Wall Mount Bracket [9A474] Compatible with: Ritter 253 Exam Light Intended Use: To mount Ritter 253 exam light to wall. Equipment Alert The wall anchors supplied are designed for drywall. If your wall

Más detalles

LAPTOP DESK WITH 3 BINS MESA PARA COMPUTADORA PERSONAL CON 3 CONTENEDORES

LAPTOP DESK WITH 3 BINS MESA PARA COMPUTADORA PERSONAL CON 3 CONTENEDORES MODEL: 11222775R / MODELO: 11222775R LAPTOP DESK WITH 3 BINS MESA PARA COMPUTADORA PERSONAL CON 3 CONTENEDORES NO A B C D E F G H 1 2 3 4 5 6 7 8 9 PARTS AND HARDWARE LISTA DE PARTES Y HARDWARE TOP PANEL

Más detalles

ASSEMBLY DRAWING / SPARE PARTS

ASSEMBLY DRAWING / SPARE PARTS ASSEMBLY DRAWING / SPARE PARTS Flush button with Lock Nut C7715-6.4 N7714TL Toilet Lid Flush Valve C7715-6 BSB Kit - C7715-1 Fluidmaster Seal Seal - C7715-2 Fill Valve C7715-7 Ceramic tank Air Tube - C7715-3

Más detalles

2.4L ENGINE BLOCK HEATER CHRYSLER 200 / DODGE AVENGER. www.mopar.com 1. CALL OUT DESCRIPTION QUANTITY 1 Engine Block Heater 1 2 Cord 1 3 Tie Straps 2

2.4L ENGINE BLOCK HEATER CHRYSLER 200 / DODGE AVENGER. www.mopar.com 1. CALL OUT DESCRIPTION QUANTITY 1 Engine Block Heater 1 2 Cord 1 3 Tie Straps 2 www.mopar.com 1 2.4L ENGINE BLOCK HEATER CHRYSLER 200 / DODGE AVENGER CALL OUT DESCRIPTION QUANTITY 1 Engine Block Heater 1 2 Cord 1 3 Tie Straps 2 TOOLS REQUIRED Front End Cutters Flat Bladed, Phillips

Más detalles

INSTALLATION GUIDE / GUÍA DE INSTALACIÓN BARN DOOR HARDWARE KIT / KIT DE HERRAJE DE PUERTA DE GRANERO

INSTALLATION GUIDE / GUÍA DE INSTALACIÓN BARN DOOR HARDWARE KIT / KIT DE HERRAJE DE PUERTA DE GRANERO INSTALLATION GUIDE / GUÍA DE INSTALACIÓN BARN DOOR STRAP HARDWARE / PLACA METALICA PARA MONTAJE COMMON TRACK HARDWARE / RIEL COMUN DOOR ANTI-JUMP / BLOQUE ANTI-SALTO DRYWALL WOOD BLOCKING AND TRACK MOUNTING

Más detalles

Kia Rondo 2007-2010 99-7329

Kia Rondo 2007-2010 99-7329 INSTALLATION INSTRUCTIONS FOR PART 99-7329 APPLICATIONS Kia Rondo 2007-2010 99-7329 KIT FEATURES Recessed DIN mount radio provision with pocket ISO mount radio provision with pocket KIT COMPONENTS A) Radio

Más detalles